
 

GUIDELINES FOR TREATMENT OF HELICOBACTER PYLORI IN ADULTS 
 
Helicobacter pylori testing should be performed in patients with active peptic ulcer disease (PUD), a history of PUD, 

dyspepsia, low-grade gastric mucosa-associated lymphoid tissue (MALT) lymphoma, a history of early gastric cancer 

endoscopic resection, chronic non-steroidal anti-inflammatory drug (NSAID) or aspirin use, unexplained iron deficiency 

anemia, or idiopathic thrombocytopenic purpura.  

All patients who test positive for an active H. pylori infection should be offered treatment. Success of H. pylori 

eradication depends on choice of regimen, patient adherence, and susceptibility to antibiotics. Antibiotic susceptibility is 

significantly dependent on previous exposures, and clarithromycin- or fluoroquinolone- based regimens should be 

avoided in patients previously exposed to these agents.  

Test for eradication after H. pylori treatment should be performed with a urea breath test, fecal antigen test, or biopsy-

based test at least 4 weeks after completion of treatment and after proton pump inhibitor (PPI) is held for 2 weeks. 

Susceptibility testing is recommended in patients who fail primary therapy. In such patients, the MiChart order 

'Helicobacter Pylori Culture and Susceptibility' should be ordered to confirm H pylori culture growth from a fresh gastric 

biopsy and if so, susceptibility testing will be performed. It typically takes 3-7 days to culture H pylori, and an additional 

7-28 days for susceptibilities to result. If H pylori does not grow, confirm test of cure by performing a urea breath test or 

stool antigen 4 weeks or more after the end of therapy. 

 

  

https://www.med.umich.edu/asp
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Initial Therapy Salvage Therapy Comments 
Previous antibiotic exposure should be 
considered when selecting a treatment regimen. 
Avoid regimens containing clarithromycin or 
levofloxacin in patients with past exposure to 
macrolides or fluoroquinolones, as past exposure 
is linked to resistance. Resistance to these agents 
is associated with treatment failure.  
 
Treatment duration of 14 days is preferred due to 
improved eradication compared to shorter 
treatment durations. 
 
No history of macrolide exposure:  

Bismuth quadruple therapy 1 

OR 
Concomitant therapy   

- Clarithromycin 500 mg BID* 
- Amoxicillin 1 g BID* 
- Metronidazole 500 mg BID 
- PPI standard dose BID 

OR 
Rifabutin triple therapy1 

 
History of macrolide exposure: 

Bismuth quadruple therapy1 
OR 
Rifabutin triple therapy1 

 
Preferred treatment in patients with a verified 
penicillin allergy: 

Patients with a reported penicillin allergy 
should be evaluated by the Beta-Lactam 
Allergy Evaluation Service (BLAES) (inpatients) 
or Allergy clinic (outpatients). > 90% of 
patients with a purported penicillin allergy are 
NOT allergic.  
Bismuth quadruple therapy1 

 
Treatment in patients who are NPO: 

Treatment of H pylori is never urgent, and 
thus intravenous therapy should almost never 
be considered. Consult Gastroenterology or 
Antimicrobial Stewardship for questions in 
special circumstances.  

Select a treatment regimen with different 
antibiotics than used in initial therapy. 
 
Treatment duration of 14 days is preferred.  
 
If a clarithromycin-based regimen was used 
for initial therapy: 

Bismuth quadruple therapy1 
OR 
Rifabutin triple therapy1 
OR 
High-dose dual therapy 

- Amoxicillin 1 g TID or 750 mg QID* 
- PPI standard or double dose TID or 

QID 
 
If bismuth quadruple therapy was used for 
initial therapy: 

Concomitant therapy 
- Clarithromycin4 500 mg BID* 
- Amoxicillin 1 g BID* 
- Metronidazole 500 mg BID or TID 
- PPI standard dose3 BID 

OR 
Rifabutin triple therapy1 
OR 
High-dose dual therapy 

- Amoxicillin 1 g TID or 750 mg QID* 
- PPI standard or double dose TID or 

QID 
 
Other option (only if no history of 
fluoroquinolone use): 

Levofloxacin triple therapy 
- Levofloxacin 500 mg QD* 
- Amoxicillin 1 g BID* 
- PPI standard dose BID 

 

- Treatment of H pylori is never urgent, and 
as such inpatient initiation of treatment is 
often unnecessary 
  

- PPI standard dose:  
o dexlansoprazole 30 mg 
o esomeprazole 20 mg 
o lansoprazole 30 mg 
o omeprazole 20 mg 
o pantoprazole 40 mg 
o rabeprazole 20 mg.  
 

- Clarithromycin and rifabutin have 
significant drug-drug interaction 
potential, and interaction screens (e.g., 
using the Lexi-Comp interaction tool) 
must be performed before prescribing a 
regimen containing these agents. 
Clarithromycin is a strong CYP3A4, 
OATP1B1/1B3, and P-glycoprotein/ABCB1 
inhibitor.  
Rifabutin is a weak CYP2C9 and moderate 
CYP3A4 inducer. Significant drug-drug 
interactions may exist. 

 
- Doxycycline 100 mg BID substitution for 

tetracycline 500 mg QID in bismuth 

quadruple therapy has not been robustly 

studied in the U.S. Limited studies suggest 

doxycycline may be less effective than 

tetracycline. 

 
- Levofloxacin-based regimens are not a 

preferred treatment for initial therapy 
due to high prevalence of levofloxacin 
resistance. 

 
- For patients on antibiotics for a different 

infection, the following antibiotics are 
effective in vitro but have not been 
robustly studied in vivo: penicillins 
(ampicillin, piperacillin), cephalosporins 
(cefixime, cefuroxime, cefotaxime, 
ceftazidime), carbapenems (imipenem, 
meropenem). Treatment with a preferred 
regimen containing 2-3 antibiotics is 
recommended to increase eradication 
success. 

 

 Dose may need to be adjusted for renal 
dysfunction. See Michigan Medicine 
DOSING GUIDELINES 

 

  

https://www.med.umich.edu/asp
https://www.med.umich.edu/asp/pdf/adult_guidelines/Beta-lactam-Evaluation-and-Empiric.pdf
https://www.med.umich.edu/asp/pdf/adult_guidelines/Beta-lactam-Evaluation-and-Empiric.pdf
https://www.med.umich.edu/asp/pdf/adult_guidelines/ABX-dosing_ADULT.pdf
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Revision History:  

The recommendations in this guide are meant to serve as treatment guidelines for use at Michigan Medicine facilities.  If you are an individual experiencing a     medical 

emergency, call 911 immediately. These guidelines should not replace a provider’s professional medical advice based on clinical judgment, or be used in lieu of an 

Infectious Diseases consultation when necessary.  As a result of ongoing research, practice guidelines may from time to time change.  The authors of these guidelines 

have made all attempts to ensure the accuracy based on current information, however, due to ongoing research, users of these guidelines are strongly encouraged to 

confirm the information contained within them through an independent source. 

If obtained from a source other than med.umich.edu/asp, please visit the webpage for the most up-to-date document. 
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FOOTNOTE 1:  

- Bismuth quadruple therapy is available as:  

a. Pylera branded product. 3 capsules (bismuth subcitrate 420 mg, metronidazole 375 mg, tetracycline 375 mg) QID with PPI standard 

dose BID (~$80/day). A generic formulation is also available (~$55/day). 

b. Component regimen: Bismuth subsalicylate (most commonly using Pepto-Bismol) 262mg QID, Metronidazole 250 mg QID or 500 mg 

TID, Tetracycline 500 mg QID, PPI standard dose BID 

c. Component regimen is an appropriate substitution for combination products and is preferred for inpatient use. However, treatment 

can almost always be deferred until the patient is discharged.  

- Rifabutin triple therapy is available as: 

a. Talicia branded product 4 capsules (omeprazole 40 mg, amoxicillin 1000 mg, rifabutin 50 mg) every 8 hours (~$50/day) 

b. Rifabutin 300 mg QD, Amoxicillin 1 g BID*, PPI standard dose BID 

c. Given greater rifabutin intragastric exposure, and higher amoxicillin and PPI doses with Talicia, this product is preferred (see 

Howden reference) to the component regimen.   

- For patients planned to be discharged on a combination product, outpatient coverage should be verified by emailing Pharm-Transitions-of-

Care@med.umich.edu.  

 

References: 

Chey WD, Leontiadis GI, Howden CW, Moss SF. ACG Clinical Guideline: Treatment of Helicobacter pylori Infection [published correction appears in 

Am J Gastroenterol. 2018 Jul;113(7):1102]. Am J Gastroenterol. 2017;112(2):212-239. 

Mégraud F, Graham DY, Howden CW, et al. Rates of Antimicrobial Resistance in Helicobacter pylori Isolates From Clinical Trial Patients Across the 

US and Europe. Am J Gastroenterol. 2023;118(2):269-275. 

Ho JJC, Navarro M, Sawyer K, Elfanagely Y, Moss SF. Helicobacter pylori Antibiotic Resistance in the United States Between 2011 and 2021: A 

Systematic Review and Meta-Analysis. Am J Gastroenterol. 2022;117(8):1221-1230. 

Zhang W, Gui Q, Chen J, et al. Intravenous metronidazole-, levofloxacin-containing triple therapy for treating patients with Helicobacter pylori-

related active peptic ulcer complications: A pilot study. Helicobacter. 2023;28(2):e12946. 

Hassan IJ, Stark RM, Greenman J, Millar MR. Activities of beta-lactams and macrolides against Helicobacter pylori. Antimicrob Agents Chemother. 

1999;43(6):1387-1392. 

Nguyen CT, Davis KA, Nisly SA, Li J. Treatment of Helicobacter pylori in Special Patient Populations. Pharmacotherapy. 2019;39(10):1012- 1022.  

Howden CW, Shah S, Pendse SN, et al. Physiologically based pharmacokinetic modelling to predict intragastric rifabutin concentrations in the 

treatment of Helicobacter pylori infection. Aliment Pharmacol Ther 2023;00:1-9.  

McNulty CAM et al. Is Helicobacter pylori antibiotic resistance surveillance needed and how can it be delivered? Aliment Pharmacol Ther 

2012;35:1221-1230.  

https://www.med.umich.edu/asp
mailto:Pharm-Transitions-of-Care@med.umich.edu
mailto:Pharm-Transitions-of-Care@med.umich.edu

